



## CONSOLIDATED TEST REPORT

### SAMPLE INFORMATION:

1. Sample Description: **LCD MODULE**
2. Trade Mark: -----
3. Model, Specification, Grade: **320240-12864, 32064, 240128, 24064, 19264, 12232, 0802, 1602, 2004, 2002**
4. Serial/Batch No of Sample: -----
5. Manufactured Date: -----
6. Manufacturer: **SHENZHEN TCC LCD HI-TECH CO., LTD.**
7. Manufacturer Address: **The 2nd Floor Of Factory Building 4, 39th Area, Bao ' an District, Shenzhen**

### CLIENT INFORMATION:

1. Applicant: **SHENZHEN TCC LCD HI-TECH CO., LTD.**
2. Applicant Address: **The 2nd Floor Of Factory Building 4, 39th Area, Bao ' an District, Shenzhen**
3. Applicant Post Code: -----
4. Applicant Telephone: -----
5. Test Standards:

**2002/95/EC; EPA3050B:1996、EN1122:2001、EPA3052:1996、EPA3060A、EPA7196、EPA3540C、EPA8270C**

### REMARKS:

1. The test data obtained and the report issued by laboratories other than BST are provided by the applicant to us for data consolidation purposes. The report shall not be reproduced in part without written approval of us.
2. Characterization & Condition of sample: Normal.
3. Ambient Condition During Testing: (15~22) (20~40) % RH
4. Date of Consolidated : Jun.23-24, 2010

---

Approved by: \_\_\_\_\_

(Christina)

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
01		BLACK PLASTIC	SGS	CE/2009/80332 Date: 2009/08/08	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
02		PCB	SGS	GZ0908111392A/CHEM Date: Aug.15,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
03		WHITE PRINTING INK	SGS	KE/2009/41718 Date: 2009/11/29	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
04		SOLDER	SGS	SH9133811/CHEM Date: Nov.03,2009	Cd: N.D Pb: N.D Hg: N.D Cr6+: Negative
05		TRANSPARENT GLUE	SGS	SH1010562/CHEM Date: Feb.02,2010	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
06	ADJUSTABLE RESISTANCE	GOLDEN METAL	SGS	GZ0908115319/CHEM Date: Aug.17,2009	Cd: 2 Pb: 11 Hg: N.D Cr6+: N.D
07		SILVER METAL SHAFT	SGS	GZ0908115319/CHEM Date: Aug.17,2009	Cd: N.D Pb: 8 Hg: N.D Cr6+: N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
08	ADJUSTABLE RESISTANCE	SILVER METAL PIN	SGS	GZ0908115319/CHEM Date: Aug.17,2009	Cd: 11 Pb: 2.3 Hg: N.D Cr6+: Negative
09	IC	BLACK PLASTIC	SGS	GZ1003025946/CHEM Date: Mar.09,2010	Cd: N.D Pb: 7 Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
10		SILVERY METAL	SGS	GZ1003025946/CHEM Date: Mar.09,2010	Cd: 10 Pb: 18 Hg: N.D Cr6+: Negative
11	CHIP	BLACK PLASTIC BODY	SGS	GZ0909144159/CHEM Date: Oct.08,2009	Cd: N.D Pb: 24 Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
12		SILVER METAL PIN	SGS	GZ0909144159/CHEM Date: Oct.08,2009	Cd: N.D Pb: 27 Hg: N.D Cr6+: Negative
13	DIODE	BLACK PLASTIC	SGS	GZ0909144160/CHEM Date: Oct.07,2009	Cd: N.D Pb: 14 Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
14		METAL PIN	SGS	GZ0909144160/CHEM Date: Oct.07,2009	Cd: N.D Pb: 27 Hg: N.D Cr6+: Negative

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
15	RESISTANCE	SILVERY METAL PIN	SGS	CANEC1001918202 Date: Apr.01,2010	Cd: N.D Pb: N.D Hg: N.D Cr6+: Negative
16		COLOR BODY	SGS	CANEC1001918202 Date: Apr.01,2010	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
17	CABLE WIRE	BLACK PLASTIC INTERFACE	SGS	CANEC0901105801 Date: Dec.28,2009	Cd: N.D Pb: 15 Hg: N.D Cr6+: Negative
18		WHITE PLASTIC	CTI	SZR09122029273C Date: 2009/12/20	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D
19	TRANSISTOR	BLACK PLASTIC BODY	SGS	GZ1006081416/CHEM Date: Jan. 15,2010	Cd: N.D Pb: 13 Hg: N.D Cr6+: Negative PBBS: N.D PBDES: N.D
20		SILVERY METAL PIN	SGS	GZ1006081416/CHEM Date: Jan. 15,2010	Cd: N.D Pb: 12 Hg: N.D Cr6+: Negative
21	SHRAPNEL	SILVERY METAL	SGS	GZ0908098760/CHEM DATE: 2009/08/18	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D

**CONSOLIDATED TEST REPORT**

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
22	CRYSTAL	SILVER-GRAY BODY(MIXED)	SGS	GZSCR091192114/LP DATE: Dec.01,2009	Cd:N.D Pb: 19 Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
23		SILVER-GRAY METAL SHELL(BIG)	SGS	GZSCR091192114/LP DATE: Dec.01,2009	Cd:N.D Pb: 22 Hg:N.D Cr6+:N.D
24		SILVER-GRAY METAL(COLUMN)	SGS	GZSCR091192114/LP DATE: Dec.01,2009	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D
25		SILVER-GRAY METAL SHELL(SAMLL)	SGS	GZSCR091192114/LP DATE: Dec.01,2009	Cd:N.D Pb: 26 Hg:N.D Cr6+:N.D
26		SILVERY METAL PIN	SGS	GZSCR091192114/LP DATE: Dec.01,2009	Cd:N.D Pb: 22 Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
27	BUTTON	SILVER METAL BUTTON	SGS	GZ1001008564/CHEM DATE: Jan.23,2010	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
28		BLACK PLASTIC	SGS	GZ1001008564/CHEM DATE: Jan.23,2010	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D



### CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
29		DISPLAY	SGS	GZ0905067120/CHEM Date: 2009/12/18	Cd: N.D Pb: 21 Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D
30		TRANSPARENT PROTECTIVE FILM	SGS	CANEC1000296401 DATE: 2010/02/03	Cd: N.D Pb: N.D Hg: N.D Cr6+: Negative PBBS: N.D PBDES: N.D
31		LABEL	SGS	CANEC1001362302 DATE: Apr.02,2010	Cd: N.D Pb: N.D Hg: N.D Cr6+: N.D PBBS: N.D PBDES: N.D

P=PASS

ND=NOT DETECTED

ppm=PARTS PER MILLION

END OF REPORT